
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SANTA ANA REGION

3737 MAIN STREET, SUITE 500, RIVERSIDE, CALIFORNIA 92501-3348
Phone (951) 782-4130 – FAX (951) 781-6288 – TDD (951) 782-3221

http://www.waterboards.ca.gov/santaana 

ORDER NO. R8-2022-0050

WASTE DISCHARGE REQUIREMENTS AND MASTER RECYCLING PERMIT 
FOR THE 

ORANGE COUNTY WATER DISTRICT 
GROUNDWATER REPLENISHMENT SYSTEM

The following Discharger, as described below, is subject to Waste Discharge 
Requirements (WDRs) and Master Recycling Permit set forth in this Order:

Table 1 Discharger/Facility Information
Discharger Orange County Water District
Name of Facility Groundwater Replenishment System (GWRS)
Facility Address 18700 Ward St., Fountain Valley, CA 92708
[...]
3. Discharge. Monthly volume of treated wastewater discharged to ocean waters 
and specifying level of treatment.

4. Reuse. Monthly volume of recycled water distributed.

5. Reuse Categories. Annual volume of treated wastewater distributed for 
beneficial use in compliance with title 22 in each of the reuse categories listed 
below:

a) Agricultural irrigation: pasture or crop irrigation. 

b) Landscape irrigation: irrigation of parks, greenbelts, and playgrounds; 
school yards; athletic fields; cemeteries; residential landscaping, common 
areas; commercial landscaping; industrial landscaping; and freeway, 
highway, and street landscaping. 

c) Golf course irrigation: irrigation of golf courses, including water used to 
maintain aesthetic impoundments within golf courses. 

d) Commercial application: commercial facilities, business use (such as 
laundries and office buildings), car washes, retail nurseries, and 
appurtenant landscaping that is not separately metered. 

e) Industrial application: manufacturing facilities, cooling towers, process 
water, and appurtenant landscaping that is not separately metered. 

f) Other non-potable uses: including but not limited to dust control, flushing 
sewers, fire protection, fill stations, snow making, and recreational 
impoundments. 

g) Groundwater recharge: the planned use of recycled water for 
replenishment of a groundwater basin or an aquifer that has been 
designated as a source of drinking water supply for a public water system. 
This includes surface or subsurface applications, except use of recycled 
water for seawater intrusion barrier.



Order No. R8-2022-0050   Attachment F
Orange County Water District’s Groundwater Replenishment System

1

ATTACHMENT F – FACT SHEET
ORDER NO. R8-2022-0050

This Fact Sheet includes background information, legal requirements, technical 
rationale; and serves as the basis for the requirements of Order No. R8-2022-0050, 
Waste Discharge Requirements and Master Recycling Permit for The Orange County 
Water District Groundwater Replenishment System (Order), the directives in Monitoring 
and Reporting Program (MRP) in Attachment E and the Water Recycling Requirements 
in Attachment D. This Fact Sheet is incorporated into and constitutes findings for the 
Order, Attachment D, and MRP.

I. ORDER INFORMATION 

A. Table F-1 below, summarizes the administrative information related to the 
Orange County Water District’s Groundwater Replenishment System (Facility).

Table F- 1 Facility Information
WDID 8 300112001
Discharger Orange County Water District 

Name of Facility Groundwater Replenishment System – Advanced 
Water Purification Facility

Facility Address 18700 Ward St., Fountain Valley, CA
92708-6930

Facility Contact, Title and 
Phone

Jason Dadakis, Executive Director of Water Quality & 
Technical Resources, (714) 378-3364

Authorized Person to Sign 
and Submit Reports

Jason Dadakis, Executive Director of Water Quality & 
Technical Resources

Mailing Address P.O. Box 8300, Fountain Valley, CA 92728-8300
Billing Address P.O. Box 8300, Fountain Valley, CA 92728-8300
Type of Facility Publicly Owned Treatment Works 
Threat to Water Quality 2
Complexity A
Pretreatment Program Yes
Permitted Discharge 
Flowrate 130 Million Gallons per Day (MGD)

Design Flowrate 130 MGD
Watershed Orange Groundwater Management Zone (GMZ)
Receiving Water Type Groundwater 

B. Orange County Water District (Discharger) owns and operates the Groundwater 
Replenishment System (Facility) located at 18700 Ward St., Fountain Valley, CA, 
92708. The GWRS is a joint project by OCWD and the Orange County Sanitation 
District (OC San). The GWRS consists of four major components: Advanced 
Water Purification Facility (AWPF), Talbert Gap Seawater Intrusion Barrier 
(Talbert Barrier), Mid-Basin Injection Project (MBI), and



Order No. R8-2022-0050   Attachment F
Orange County Water District’s Groundwater Replenishment System

2

Kraemer/Miller/Miraloma/La Palma (K-M-M-L) Spreading Basins. Non-potable 
use of treated water from the AWPF is an additional minor component.

C. The GWRS is a water supply project that supplements existing water supplies by 
providing a reliable, high-quality source of water to recharge the Orange 
Groundwater Management Zone (GMZ) and protect the Orange GMZ from 
further degradation due to seawater intrusion. In addition, OC San relies upon 
the GWRS to provide peak wet weather flow relief for its Pacific Ocean outfall. 
The GWRS is in north-central Orange County and extends from Fountain Valley 
and Huntington Beach near the coast to Santa Ana, Orange, and Anaheim, 
generally near the Santa Ana River. Secondary treated effluent from OC San 
Plant No. 1 and Plant No. 2 is sent to the AWPF, where it is advance treated to 
produce full advanced treated (FAT) recycled water that meets the California 
Code of Regulations (CCR) Title 22 requirements for groundwater recharge 
(indirect potable reuse).  A small amount (up to 8 MGD) of seasonally available 
tertiary treated municipal wastewater from the Irvine Ranch Water District 
(IRWD) Michelson Water Recycling Plan (MWRP) may also be used as influent 
to the GWRS AWPF. FAT recycled water is produced at the GWRS AWPF for 
use as a source of groundwater recharge via (1) injection at the Talbert Barrier 
and Mid-Basin Injection (MBI); and (2) surface spreading at K-M-M-L Basins. 
Injection at the Talbert Barrier also protects the Orange County Groundwater 
Basin (Basin) from seawater intrusion. A small volume of the Project water is also 
used for non-potable purposes at three use sites, with additional use sites 
planned. The water quality of the FAT recycled water produced at the AWPF 
meets and exceeds CCR Title 22 requirement for recycled water produced for 
non-potable reuse.

The GWRS began operation in 2008, operating under Order No. R8-2004-
0002 (later amended by Order Nos. R8-2008-0058, R8-2014-0054, R8-2016-
0051, and R8-2019-0007). The GWRS AWPF replaced Water Factory 21 
(WF21) and Interim WF 21, located at the same site in Fountain Valley. 
Implementation of the GWRS was intended to be phased, with the first phase 
(2008) producing up to 70 MGD of recycled water. The second phase, which 
began operation in 2015, increased production to 100 MGD of recycled water. 
The Final Expansion will increase the production up to the ultimate design 
production capacity of 130 MGD recycled water. This Order supersedes Order 
No. R8-2004-0002.

In a letter entitled, “Request for Letter of Approval for the Proposed Anaheim 
Adventure Aquapark at the Orange County Water District’s Miraloma Basin,” 
dated April 17, 2020, the Discharger made a request to the State Water 
Resources Control Board’s Division of Drinking Water (DDW) for the approval 
of their proposed Anaheim Adventure Aquapark to be build and operated at 
the Discharger’s Miraloma Spreading Basin. In a letter dated June 19, 2020, 
DDW gave their conditional acceptance of the proposed use of the FAT 
recycled water, as a non-restricted recreational impoundment, for the 



Order No. R8-2022-0050   Attachment F
Orange County Water District’s Groundwater Replenishment System

3

operation of the Anaheim Adventure Aquapark at the Discharger’s Miraloma 
Spreading Basin. The conditions included in DDW’s June 19, 2020 letter were 
incorporated into a new Order allowing non-potable discharge of GWRS water 
(Order No. R8-2021-0003 Waste Discharge Requirements and Master 
Recycling Permit for Orange County Water District Advanced Water 
Purification Facility). Order No. R8-2021-0003 has been superseded by this 
Order.

D. The Discharger submitted a Report of Waste Discharge, dated June 18, 2020, 
applying for waste discharge requirements and a master recycling permit for the 
production and distribution of FAT recycled water for non-potable reuse at 
present and future use sites such as the proposed Anaheim Adventure Aquapark 
use site in the City of Anaheim. This Report of Waste Discharge formed the basis 
for issuance of Order No. R8-2021-0003 by the Santa Ana Water Board. This 
Order supersedes Order No. R8-2021-0003. 

The Discharger subsequently submitted a Report of Waste Discharge, dated 
October 1, 2021, applying for waste discharge requirements and a master 
recycling permit for the use of the 130 MGD of FAT recycled water for 
groundwater replenishment and reuse by subsurface application (seawater 
intrusion barrier and MBI) and surface application at the spreading basins. The 
Discharger also submitted to DDW the Title 22 Engineering Report Update for 
the Groundwater Replenishment System and Final Expansion (Engineering 
Report) dated April 2022 to demonstrate compliance with California Code of 
Regulations (CCR) Title 22, division 4 (title 22), chapter 3, article 5.2 Indirect 
Potable Reuse: Groundwater Replenishment – Subsurface Applications. Upon 
DDW’s review of the Engineering Report, DDW issued a letter entitled, 
“Conditional Acceptance Letter for the Orange County Water District 
Groundwater Recharge System Final Expansion Engineering Report 
(3090001-755),” date June 3, 2022. The Santa Ana Water Board has reviewed 
DDW’s recommendations included in their June 3, 2022 conditional 
acceptance letter and has incorporated the recommendations as requirements 
in this Order and its pertinent attachments.

II. FACILITY DESCRIPTION 
The GWRS AWPF is located at 18700 Ward Street, Fountain Valley in Orange 
County. It includes both treatment processes and pumping stations. The AWPF 
receives secondary treated effluent from the neighboring OC San’s Reclamation 
Plant No. 1 (RP-1) and OC San’s Treatment Plant No. 2 (TP-2) in Huntington 
Beach, and OCWD applies state-of-the-art advanced treatment to the secondary 
treated wastewater effluent to produce FAT recycled water for mostly indirect 
potable reuse and for non-potable reuse, at a lower volumetric scale. OCWD 
may also accept a small volume (up to 8 MGD) of disinfected tertiary treated 
wastewater effluent from Irvine Ranch Water District’s (IRWD’s) Michelson Water 



Order No. R8-2022-0050   Attachment F
Orange County Water District’s Groundwater Replenishment System

4

Reclamation Plant (MWRP) as influent to the AWPF. The treatment processes 
comprise fine-screening, microfiltration (MF), reverse osmosis (RO), advanced 
oxidation/disinfection consisting of hydrogen peroxide addition and ultraviolet 
light exposure (UV/AOP), followed by partial decarbonation and lime stabilization. 
With completion of the GWRS Final Expansion in December 2022, the AWPF 
treatment design capacity is 130 million gallons per day (MGD) for FAT recycled 
water production. 

A. Wastewater Treatment 

1. Orange County Sanitation District (OC San)

The GWRSFE will require a total of approximately 173 MGD of source water, 
or feedwater for the AWPF, in order to produce 130 MGD of purified recycled 
water. The primary source water for the GWRS Project is secondary treated 
municipal wastewater from the OC San Reclamation Plant 1 and Treatment 
Plant 2. OC San RP-1 has supplied source water to the project since 2008. 
OC San TP-2 will provide source water to the project upon the completion of 
the GWRSFE in late 2022 or early 2023. The contribution of each treatment 
plant to the overall influent feedwater flow is approximately 71% from OC San 
Plant 1, 29% from OC San Plant 2. At OC San RP-1, up to 30 MGD of 
wastewater receives primary treatment followed by secondary treatment by 
trickling filters. The remainder of the flow at OC San RP-1 receives primary 
treatment followed by secondary treatment at one of two Activated Sludge 
(AS) facilities. The AS facilities operate in biological nitrification/denitrification 
(NdN) mode achieving partial denitrification. To support the GWRSFE, OC 
San has segregated the non-reclaimable wastewater and side streams at TP-
2 from reclaimable flows. Non-reclaimable flows are treated through a pure 
oxygen activated sludge (POAS) facility then discharged to the Ocean under 
OC San’s Order No. R8-2021-0010, issued by the Santa Ana Water Board. 
The reclaimable flows at OC San TP-2 are treated to secondary treatment 
standards using a trickling filter/solids contact process then conveyed to the 
GWRS AWPF. 

Secondary effluent flow equalization (SEFE) facilities located adjacent to the 
GWRS AWPF store secondary effluent from OC San RP-1 during the day 
when wastewater flows are higher and release it during the night when flows 
are lower, thereby enabling the AWPF to operate at a more constant flow 
rate. As part of the GWRSFE, two new flow equalization tanks have been 
constructed adjacent to OC San TP-2. Similar to the existing SEFE facilities 
adjacent to RP-1, the new flow equalization tanks will capture peak 
wastewater flows from TP-2 during the day and drain these flows at night to 
maintain a study TP-2 flow rate to the AWPF.



Order No. R8-2022-0050   Attachment F
Orange County Water District’s Groundwater Replenishment System

5

OC San administers and enforces a source control program for the 
sewershed, including an industrial pretreatment program. In addition, the 
District and OC San maintain a notification plan with coordination protocols 
for each agency to follow if a water quality issue is discovered and requires 
investigation.

2. Michelson Water Recycling Plant 

A small amount of seasonally available tertiary treated municipal wastewater 
from the Irvine Ranch Water District (IRWD) Michelson Water Recycling Plan 
(MWRP) can be utilized as source water for the Project. This use was 
authorized by the California Department of Public Health (CDPH, later DDW) 
in 2012 via a letter titled System No. 3090001 – Groundwater Replenishment 
System Title 22 Engineering Report Update, with this authorization reaffirmed 
via DDW’s Conditional Acceptance Letter for the Orange County Water 
District Groundwater Recharge System Final Expansion Engineering Report 
dated June 3, 2022.

3. Advanced Water Purification Facility 

The GWRS AWPF treats feedwater to better than drinking water standards 
using membrane filtration (MF) comprised of microfiltration or ultrafiltration, 
reverse osmosis (RO), advanced oxidation/disinfection consisting of hydrogen 
peroxide addition and ultraviolet light exposure (UV/AOP), followed by 
decarbonation and lime stabilization. After full advanced treatment and post-
treatment, pumping stations and pipelines convey the purified recycled water 
to the injection, spreading, and reuse sites. 

The GWRSFE will expand the capacity of these AWPF processes. The 
existing AWPF has a purified recycled water production design capacity of 
100 MGD. Located on property owned by OCWD and OC San in Fountain 
Valley, the AWPF has been in operation since 2008. Pumping stations at the 
AWPF currently deliver purified recycled water to the (1) Talbert Barrier, (2) 
K-M-M-L Basins, (3) MBI Project, and (4) GWRS non-potable water 
customers. Purified recycled water may also be used to augment the non-
potable water service for the OCWD Green Acres Project (GAP).

The GWRSFE increases the AWPF purified recycled water production design 
capacity up to 130 MGD. The GWRSFE adds reclaimable secondary effluent 
flow equalization and pumping at OC San Plant 2 to supply more source 
water for the AWPF. The AWPF expansion adds MF, RO, UV/AOP, and 
decarbonation capacity. While the existing lime stabilization facilities are 
already sized for the GWRSFE, its polymer system has been modified.

In the future, a new dechlorination facility and turnout may be installed at the 
GWRS Pipeline near Burris Basin. These facilities are not included in the 
current Order.



Order No. R8-2022-0050   Attachment F
Orange County Water District’s Groundwater Replenishment System

6

4. Conveyance Piping 

Following full advanced treatment, the Facility pumps the advanced treated 
recycled water to the Talbert Barrier injection wells via the Barrier Pump 
Station (BPS) and Barrier Pipeline, and to the K-M-M-L Basins, MBI Project, 
and non-potable users via the Product Water Pump Station (PWPS) and 
GWRS Pipeline. The existing BPS features four pumps that discharge to the 
Barrier Pipeline, which ranges in size from 54 to 20 inches in diameter. No 
new BPS pumps have been added as part of the GWRSFE. The PWPS 
features four existing pumps, with a fifth pump added as part of the 
GWRSFE. The GWRS Pipeline varies in diameter from 78 inches near the 
AWPF to 60 inches at the K-M-M-L Basins. The alignment of the GWRS 
Pipeline generally follows the west side of the Santa Ana River channel and 
Carbon Creek Diversion channel to the K-M-M-L Basins. Turnouts from the 
GWRS Pipeline convey purified recycled water to the MBI project and non-
potable customers.

B. Discharge Locations 

1. Talbert Barrier Injection Wells 

The Discharger will utilize 36 existing injection wells to discharge the 
advanced treated recycled water into the Basin at the Talbert Barrier. The 
Order regulates the discharge of advanced treated recycled water, through 
the injection wells, to the groundwater basin. Without the Barrier, seawater 
would migrate inland via hydraulically connected potable aquifers and 
degrade the fresh water supply. By forming an underground hydraulic mound 
near the coast, the Talbert Barrier helps prevent seawater intrusion and 
contamination of the groundwater supply. Of the 36 Talbert Barrier wells, 23 
were installed between 1968 and 1972 as part of Water Factory 21. Five 
additional wells were installed between 1999 and 2004. Eight more wells 
were installed as part of the original GWRS between 2004 and 2007. The 
original GWRS design called for an annual average of 30 to 32 MGD of 
injection water at the Talbert Barrier. The actual flow varies seasonally and 
with operational factors. OCWD maintains two potable water connections to 
the Talbert Barrier, the Metropolitan Water District (MWD) OC-44 turnout and 
a connection with the City of Fountain Valley potable water system. These 
sources can provide up to 10 to 15 MGD of injection supply in the event of an 
extended AWPF shutdown, though typically much lower volumes of potable 
water are used, if any.

2. K-M-M-L Basins

The Discharger will utilize the existing K-M-M-L Basins to percolate purified 
recycled water and other waters (Santa Ana River and imported water) to 



Order No. R8-2022-0050   Attachment F
Orange County Water District’s Groundwater Replenishment System

7

recharge the Orange County Groundwater Basin. Nearby spreading basins 
that do not receive purified recycled water are Anaheim Lake, Mini-Anaheim 
Lake, and La Jolla Basin, which percolate other waters. 

OCWD began spreading purified recycled water at Kraemer and Miller Basins 
in 2008 as part of the original GWRS. Miraloma Basin and La Palma Basin 
became available for spreading purified recycled water in 2012 and 2016, 
respectively. Prior to the GWRSFE, an average of approximately 65 MGD of 
recycled water was discharged at K-M-M-L Basins, MBI, and to non-potable 
users. More purified recycled water will now be available for these recharge 
sites and non-potable user sites with the GWRSFE.  Residual water in K-M-
M-L Basins may be discharged to Carbon Creek Diversion for basin 
maintenance purposes.

3. Mid-Basin Injection (MBI) Wells

The MBI Project consists of five existing injection wells (MBI-1 through MBI-5) 
that replenish the heavily pumped central region of the Orange County 
Groundwater Basin to address the local groundwater depression resulting 
from extractions from drinking water wells. The MBI Project built upon the 
success of the Demonstration MBI (DMBI) Project (MBI-1) by installing four 
additional injection wells at Centennial Park (MBI-2 through MBI-5). The five 
existing injection wells in the MBI Area recharge a total of approximately 7.5 
MGD (1.5 MGD per well) of GWRS purified recycled water into the Principal 
Aquifer of the Orange County Groundwater Basin. Each well is designed to 